



TEST REPORT

TEST REPORT NO: B50412081

Jun.12,2020

UL ORDER NO: 13384822

Page : 1 of 4

Applicant : ANHUI DEARKIDS FASHION CO., LTD

Test Date : Jun.08 - 12,2020

Address : ECONOMIC AND TECHNOLOGICAL DEVELOPMENT ZONE, ZONGYANG TONGLING ANUHUI CHINA

Received Date: Jun 08, 2020

Contact Person : MICHAEL

Contact Info: dibao.michael@vip.163.com

Sample Description: Disposable Isolation Gown

Buyer: /

Model No.: /

Age Grading: /

Order No.: /

Article No.: /

PI No.: /

AWB No.: /

PO No.: /

Color/ Color No.: /

Ref. No.: /

Element: /

Style No.: /

End Use: /

Supplier: Anhui Dearkids Fashion co., ltd

Export To: /

Yarn Count/Yarn Density/Weight: /

Fiber Content: Taffeta with coating

Number of Sample: 10

Fibre Content: /

TEST TYPE: Submitted (Sample Sent by Client)

Internal Testing No.: /

Country of Origin: China

Major Product Group(s): /

Country of Destination: Canada

For and on behalf of
UL VS Shanghai Limited

Lester Xie - VS Operation Manager

测试样品由客户送样委托检测: 样品信息由客户提供并确认
以下条款仅针对中国市场和社会:

-----该报告仅向委托人公布, 供委托人使用, 不具有社会证明的作用。

This letter / report / certificate shall not be reproduced (except in full version) without the written approval of the UL Company. ("UL")

LETTERS / REPORTS / CERTIFICATES: Letters / Reports / Certificates of UL are issued for the exclusive use of the Customer to whom they are addressed. No quotation from reports / certificates or use of the UL's name is permitted except by UL's express written authorization. Letters / reports / certificates apply only to the specific materials, products or processes tested, examined or surveyed and are not necessarily indicative of the qualities of apparently identical or similar materials, products or processes. Reports / Certificates of UL do not relieve sellers / suppliers from their contractual responsibilities with regard to the quality / quantity of the goods in delivery nor do they prejudice the Customer's right to claim against sellers / suppliers for compensation for any apparent and/or hidden defects not detected during UL's random inspection or testing or audit. The liability of UL to the Customer in contract, tort (including negligence or breach of statutory duty) or howsoever, and whatever the cause thereof, (a) for any loss of profit, business, contracts, revenues, or anticipating savings; or (b) for any special indirect or consequential damage of any nature whatsoever, shall be limited to the amount of the fee paid in respect of the specific Work(s) which give rise to such claim. For Reports / Certificates, refer to the UL VS Terms and Conditions.

优力胜邦质量检测(上海)有限公司
UL VS Shanghai Limited

上海市徐汇区平福路 188 号漕河泾开发区聚鑫园 1 幢 1 层, 2 层

Floor 1 & 2, Building 1, Caohejing Hi Tech Park Ju Xin Park, No. 188, Ping Fu Road, Xu Hui District Shanghai 200231, P.R.China

电话(T): +(8621) 24228200/传真(F): +(8621) 6855 6812 /网址(W): ul.com

ADF-001 (2018-09-18)



TEST REPORT

TEST REPORT NO : B50412081

Jun.12,2020

UL ORDER NO : 13384822

Page : 2 of 4

<u>Test Item</u>	<u>Conclusion</u>
Water Resistance: Impact Penetration Test	PASS
Water Resistance - Hydrostatic Pressure Test	PASS
Remark: 1. The results relate only to the samples tested. 2. "NC"=No Comment, "NA"=Not Applicable, " * " See the attached test results details. 3. Selected test(s) as requested by applicants. 4. As per vendors request, follow AAMI PB 70 level 3 requirement for Water Resistance.	

Sample Information :

Sample	Product	Applicant's equivalent code / Color
001	disposable isolation gown	BLUE

***** End of Page *****

测试样品由客户送样委托检测: 样品信息由客户提供并确认
以下条款仅针对中国市场和社会:

-----该报告仅向委托人公布, 供委托人使用, 不具有社会证明的作用。

This letter / report / certificate shall not be reproduced (except in full version) without the written approval of the UL Company. ("UL")

LETTERS / REPORTS / CERTIFICATES: Letters / Reports / Certificates of UL are issued for the exclusive use of the Customer to whom they are addressed. No quotation from reports / certificates or use of the UL's name is permitted except by UL's express written authorization. Letters / reports / certificates apply only to the specific materials, products or processes tested, examined or surveyed and are not necessarily indicative of the qualities of apparently identical or similar materials, products or processes. Reports / Certificates of UL do not relieve sellers / suppliers from their contractual responsibilities with regard to the quality / quantity of the goods in delivery nor do they prejudice the Customer's right to claim against sellers / suppliers for compensation for any apparent and/or hidden defects not detected during UL's random inspection or testing or audit. The liability of UL to the Customer in contract, tort (including negligence or breach of statutory duty) or howsoever, and whatever the cause thereof, (a) for any loss of profit, business, contracts, revenues, or anticipated savings; or (b) for any special indirect or consequential damage of any nature whatsoever, shall be limited to the amount of the fee paid in respect of the specific Work(s) which give rise to such claim. For Reports / Certificates, refer to the UL VS Terms and Conditions.

优力胜质量检测(上海)有限公司
UL VS Shanghai Limited

上海市徐汇区平福路 188 号漕河泾开发区聚鑫园 1 幢 1 层, 2 层

Floor 1 & 2, Building 1, Caohejing Hi Tech Park Ju Xin Park, No. 188, Ping Fu Road, Xu Hui District Shanghai 200231, P.R.China

电话(T): +(8621) 24228200/传真(F): +(8621) 6855 6812 /网址(W): ul.com

ADF-001 (2018-09-18)



TEST REPORT

TEST REPORT NO: B50412081

Jun.12,2020

UL ORDER NO: 13384822

Page : 3 of 4

(01) Water Resistance - Hydrostatic Pressure Test [AATCC 127-2014]

Water Pressure Rate : 60 Mbar Water Per Minutes, water temperature: 20°C.

Face side of the sample is tested

<u>Sample</u>		<u>Water Pressure Ave (cmH₂O)</u>	<u>Requirement (cmH₂O)</u>	
001	Fabric (Position A)	145.0	Min.50	PASS
	Fabric (Position B)	110.0		
	Fabric (Position C)	108.4		
	Armhole seam	100.8		
	Shoulder seam	199.0		
	Sleeve seam	120.2		

(02) Water Resistance: Impact Penetration Test [AATCC 42-2017e]

<u>Sample</u>		<u>Water Penetration (gram)</u>	<u>Requirement (gram)</u>	
001	Position A	0.0	Max. 1gram	PASS
	Position B	0.0	Max. 1gram	PASS
	Position C	0.0	Max. 1gram	PASS
	Sleeve seam	0.0	Max. 1gram	PASS
	Shoulder seam	0.0	Max. 1gram	PASS
	Armhole seam	0.0	Max. 1gram	PASS

***** End of Page *****

测试样品由客户送样委托检测: 样品信息由客户提供并确认

以下条款仅针对中国市场和社会:

-----该报告仅向委托人公布、供委托人使用,不具有社会证明的作用。

This letter / report / certificate shall not be reproduced (except in full version) without the written approval of the UL Company. ("UL")

LETTERS / REPORTS / CERTIFICATES: Letters / Reports / Certificates of UL are issued for the exclusive use of the Customer to whom they are addressed. No quotation from reports / certificates or use of the UL's name is permitted except by UL's express written authorization. Letters / reports / certificates apply only to the specific materials, products or processes tested, examined or surveyed and are not necessarily indicative of the qualities of apparently identical or similar materials, products or processes. Reports / Certificates of UL do not relieve sellers / suppliers from their contractual responsibilities with regard to the quality / quantity of the goods in delivery nor do they prejudice the Customer's right to claim against sellers / suppliers for compensation for any apparent and/or hidden defects not detected during UL's random inspection or testing or audit. The liability of UL to the Customer in contract, tort (including negligence or breach of statutory duty) or howsoever, and whatever the cause thereof, (a) for any loss of profit, business, contracts, revenues, or anticipated savings; or (b) for any special indirect or consequential damage of any nature whatsoever, shall be limited to the amount of the fee paid in respect of the specific Work(s) which give rise to such claim. For Reports / Certificates, refer to the UL VS Terms and Conditions.

优力胜邦质量检测(上海)有限公司

UL VS Shanghai Limited

上海市徐汇区平福路188号漕河泾开发区聚鑫园1幢1层,2层

Floor 1 & 2, Building 1, Caohejing Hi Tech Park Ju Xin Park, No. 188, Ping Fu Road, Xu Hui District Shanghai 200231,P.R.China

电话(T): +(8621) 24228200/传真(F): +(8621) 6855 6812 /网址(W): ul.com

ADF-001 (2018-09-18)



TEST REPORT

TEST REPORT NO: B50412081

Jun.12,2020

UL ORDER NO: 13384822

Page : 4 of 4



001

**** End of Report ****

测试样品由客户送样委托检测: 样品信息由客户提供并确认
以下条款仅针对中国市场和社会:

-----该报告仅向委托人公布, 供委托人使用, 不具有社会证明的作用。

This letter / report / certificate shall not be reproduced (except in full version) without the written approval of the UL Company. ("UL")

LETTERS / REPORTS / CERTIFICATES: Letters / Reports / Certificates of UL are issued for the exclusive use of the Customer to whom they are addressed. No quotation from reports / certificates or use of the UL's name is permitted except by UL's express written authorization. Letters / reports / certificates apply only to the specific materials, products or processes tested, examined or surveyed and are not necessarily indicative of the qualities of apparently identical or similar materials, products or processes. Reports / Certificates of UL do not relieve sellers / suppliers from their contractual responsibilities with regard to the quality / quantity of the goods in delivery nor do they prejudice the Customer's right to claim against sellers / suppliers for compensation for any apparent and/or hidden defects not detected during UL's random inspection or testing or audit. The liability of UL to the Customer in contract, tort (including negligence or breach of statutory duty) or howsoever, and whatever the cause thereof, (a) for any loss of profit, business, contracts, revenues, or anticipated savings; or (b) for any special indirect or consequential damage of any nature whatsoever, shall be limited to the amount of the fee paid in respect of the specific Work(s) which give rise to such claim. For Reports / Certificates, refer to the UL VS Terms and Conditions.

优力胜邦质量检测(上海)有限公司
UL VS Shanghai Limited

上海市徐汇区平福路 188 号漕河泾开发区聚鑫园 1 幢 1 层, 2 层

Floor 1 & 2, Building 1, Caohejing Hi Tech Park Ju Xin Park, No. 188, Ping Fu Road, Xu Hui District Shanghai 200231, P.R.China

电话(T): +(8621) 24228200/传真(F): +(8621) 6855 6812 /网址(W): ul.com

ADF-001 (2018-09-18)

